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1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -51.12 dém -38.12 dB
3.000 GHz 9.000 GHz 1.000 MHz 32.55470 GHz -46.01 dBm -33.01 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.71329 GHz -50.31 dBm -37.31 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74040 GHz -46.46 dBm -33.46 dB
]
i i
Date; 6. DEC. 2021 12:04:5]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601-01

LTE Band 66 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 ddRE—HELRIOUS JINE ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dam -40 dBm
50 dam " — et | || 50 cbm ! L . > ——,
B e Saitd W'u——l‘“ -~
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dBm
-00 dB -90 dBi
Start 30.0 MHz 30006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -54.58 dBm -41.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 928.98301 MHz -54.62 dBm -41.62 dB
1.000 GHz 1.700 GHz 1,000 MHz 1,67394 GHz -54.97 d8m -41.97 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.60808 GHz -55.29 d8m -42.20 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99980 GHz -54.19 dém -41.19 o8 1.790 GHz 3.000 GHz 1.000 MHz 2.97440 GHz -54.19 dém -41.19 o8
3.000 GHz 9.000 GHz 1.000 MHz 3.42071 GHz -48.51 dBm -35.51 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.4B571 GHz -47.21 dBm -34.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -50.53 dém -37.53 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.69279 GHz -50.40 d8m -37.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72831 GHz -46.58 dBm -33.58 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72873 GHz -46.48 dBm -33.48 dB
( | ) - ( ] J -
Data: & 12:1 Date: 6.DEC.2021
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dehe NE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
-50 dBm 1 - o —
. M_..,JM-‘" T At g Y
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 928.01349 MHz -54.71 dBm -41.71 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66029 GHz -55.49 dBm -42.49 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99254 GHz -54.09 dBm -41.09 dB
3.000 GHz 9.000 GHz 1.000 MHz 32.55070 GHz -45.80 dBm -32.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68879 GHz -50.47 dBm -37.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.714098 GHz -46.52 dBm -33.52 dB
]
i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601-01

LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
-10 ddfie—§PURIONS | INF ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
50 dam— 1 r——— — wwmer || -50 dBm = L —~—— e
g e |
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 30006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 952.73613 MHz -54.32 dBm -41.32 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -54.58 dBm -41.56 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69318 GHz -49.14 dBm -36.14 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60563 GHz -55.13 dBm -42.13 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,99456 GHz -53.95 dém -40.95 dB 1.790 GHz 3.000 GHz 1.000 MHz 2,99173 GHz -53.87 dém -40.87 B
3.000 GHz 9,000 GHz 1,000 MHz 3,42121 GHz -48.86 dBm -35.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48171 GHz -47.48 dBm -34.48 dB
9.000 GHz 13,000 GHz 1,000 MHz 1271679 GHz -50.53 d&m -37.53 de 2.000 GHz 13.000 GHz 1.000 MHz 12.69479 GHz -50.57 d8m -37.57 dB
13.000 GHz 18.000 GHz 1,000 MHz 1572540 GHz -46.69 dBm -33.69 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74623 GHz -46.62 dBm -33.62 dB
( | ) - ( ] J -
Date: & 021 12:45:17 Date: €.DEC.2021
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBRR NE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
b P "
-50 dBm 1 L T - —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -54.58 dBm -41.58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68898 GHz -55.50 dBm -42.50 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79020 GHz -51.94 dBm -38.94 dB
3.000 GHz 9.000 GHz 1.000 MHz 2.54120 GHz -46.68 dBm -33.68 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69529 GHz -50.38 dBm -37.38 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74623 GHz -46.56 dBm -33.56 dB
.
i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601-01

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
-10 ddfie—§PURIONS | INF ARS PARS -10 défie—§PURIONS |INE ARS PARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
50 dem Lo oy wewnery | || -50 cBm r ! e v ——— ey
——y " == J——— 4
-60 dBm -60 deém
70 d8 -70 dei
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 30006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 591.03158 MHz -54.55 dBm -41.55 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -54.76 dBm -41.76 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69808 GHz -39.41 dBm -26.41 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60353 GHz -55.17 dBm -42.17 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,59214 GHz -54.00 d&m -41.00 dB 1.790 GHz 3.000 GHz 1.000 MHz 1.79181 GHz -53.25 dém -40.25 dB
3.000 GHz 9,000 GHz 1,000 MHz 3,42171 GHz -48.26 dBm -35.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47671 GHz -46.71 dBm -33.71 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,70279 GHz -50.42 dam -37.42 de 2.000 GHz 13.000 GHz 1.000 MHz 12,70629 GHz -50.44 dam -37.44 de
13.000 GHz 18.000 GHz 1,000 MHz 1573123 GHz -46.69 dBm -33.69 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75249 GHz -46.75 dBm -33.75 dB
( | ) - ( ] J -
Date: & 13 Date: €.DEC.2021
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dehe NE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
T g
" "
-50 dBm L "~ - S~ L
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -54.74 dBm -41.74 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67569 GHz -55.12 dBm -42.12 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -32.82 dBm -19.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.53171 GHz -45.98 dBm -32.98 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69479 GHz -50.38 dBm -37.38 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72748 GHz -46.52 dBm -33.52 dB
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1601-01

LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect == [ spectrum k=
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0.00 dem  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck PARS
10 ddRE—HELRIOUS JINE ARS PARS 10 dgRA—fBLIEIOUS | INE_ABS pARS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
-40 dam -40 dBm
50 dBm r - pa— ey | || 50 cdBm ! o _ -
I w | IR E——— R SO
-60 dBm -60 deém
70 de 70 db
-80 dBm -80 dém
-00 dB -90 dBi
Start 30.0 MHz 30006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit RangeLow | RangeuUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 510.07746 MHz -54.54 dBm -41.54 dB 30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -54.64 dBm -41.64 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,69668 GHz -39.90 dBm -26.90 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60983 GHz -50.04 dBm -37.04 dB
1.790 GHz 3,000 GHz 1,000 MHz 2,98609 GHz -54.04 dBm -41.04 B 1.790 GHz 3.000 GHz 1.000 MHz 2,99254 GHz -54.26 dBm -41.26 o8
3.000 GHz 9,000 GHz 1,000 MHz 3,42221 GHz -48.27 dBm -35.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 3,47271 GHz -47.50 dBm -34.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -50.54 d8m -37.54 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.70379 GHz -50.57 d8m -37.57 dB
13.000 GHz 18.000 GHz 1,000 MHz 15.72415 GHz -46.60 dBm -33.60 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73081 GHz -46.56 dBm -33.56 dB
( | ) - ( ] J -
Date: & 021 13:41:1C Date: €.DEC.2021
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 dehe NE_ARS PASS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm
-50 dBm ] . p o i L
oy P—— N ———
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit J
30.000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz -54.40 dBm -41.40 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69038 GHz -54.98 dBm -41.98 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79706 GHz -33.51 dBm -20.51 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.52221 GHz -46.63 dBm -33.63 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66729 GHz -50.35 dBm -37.35 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73456 GHz -46.44 dBm -33.44 dB
.
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saronas. FCC RF Test Report

Report No. : FG1N1601-01

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0005
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0017
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG1IN1601-01

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
: ) Temperature : 22~23C
Test Engineer : Chris Chen : —
Relative Humidity : 41~42%
LTE Band 12 / 10MHz / 64QAM
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1408 -67.02 -13 -54.02 -73.99 1.58 10.70 H
2107 -61.35 -13 -48.35 -69.60 2.102 12.50 H
Middle 2810 -59.90 -13 -46.90 -68.79 2.856 13.90 H
1406 -66.54 -13 -53.54 -73.51 1.58 10.70 \%
2107 -60.44 -13 -47.44 -68.69 2.10 12.50 \%
2808 -59.23 -13 -46.23 -68.12 2.86 13.90 V
LTE Band 13 /5MHz / 64QAM
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1560 -63.81 -40 -23.81 -68.59 1.09 5.87 H
2336 -61.98 -13 -48.98 -64.38 1.37 5.92 H
Middie 3110 -59.88 -13 -46.88 -63.77 1.64 7.68 H
1560 -63.08 -40 -23.08 -67.86 1.09 5.87 V
2336 -58.89 -13 -45.89 -61.29 1.37 5.92 V
3119 -59.48 -13 -46.48 -63.37 1.64 7.68 \%
LTE Band 13/ 10MHz / 64QAM
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HV)
(dB) (dBm) (dB) (dBi)
1552 -65.98 -13 -52.98 -68.61 1.09 5.87 H
2332 -61.78 -13 -48.78 -64.18 1.37 5.92 H
Middle 3110 -59.80 -13 -46.80 -63.69 1.64 7.68 H
1552 -65.44 -13 -52.44 -68.07 1.09 5.87 \Y
2336 -58.49 -13 -45.49 -60.89 1.37 5.92 \%
3110 -59.62 -13 -46.62 -63.51 1.64 7.68 \%
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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LTE Band 41/ 20MHz / 64QAM

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5168 -64.84 -25 -39.84 -75.05 3.03 13.24 H
7752 -62.86 -25 -37.86 -72.31 3.56 13.01 H
Middle 10340 -61.61 -25 -36.61 -71.13 3.92 13.44 H
5168 -64.81 -25 -39.81 -75.02 3.03 13.24 V
7752 -62.48 -25 -37.48 -71.93 3.56 13.01 V
10340 -62.15 -25 -37.15 -71.67 3.92 13.44 V
LTE Band 66 / 20MHz / 64QAM
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3492 -55.54 -13 -42.54 -66.28 2.604 13.34 H
5238 -46.14 -13 -33.14 -56.65 3.011 13.52 H
Middle 6984 -53.06 -13 -40.06 -63.26 3.271 13.47 H
3492 -57.26 -13 -44.26 -68.00 2.604 13.34 V
5238 -46.06 -13 -33.06 -56.57 3.011 13.52 V
6984 -53.50 -13 -40.50 -63.70 3.271 13.47 V
LTE Band 41C_CA / 20MHz+20MHz / 64QAM
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5162 -63.78 -25 -38.78 -73.99 3.03 13.24 H
7752 -62.42 -25 -37.42 -71.87 3.56 13.01 H
Middle 10342 -61.14 -25 -36.14 -70.66 3.92 13.44 H
5162 -63.59 -25 -38.59 -73.80 3.03 13.24 V
7752 -62.19 -25 -37.19 -71.64 3.56 13.01 V
10342 -61.67 -25 -36.67 -71.19 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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